201

Product Description:Power Head Attachment
Model Number:PH1400E

Body Number:0850026001 S

Version: A

Issue Date: 2018/03/01

Page 1 of 1



Repair Parts_Power Head_4003(PH1400E)

GO

Index No. Art. No. Description ny .m Weight (g) B MPQ GEEELZOCT Standard Repair Time (min.)
machine LxWxH (mm) Not?

1 5620549001 [Hexagon Socket Screw 1 4 M5x8 10 Y 5
2 3126854001 [Cover 1 2.8 34.6x22.4x6.7 1 Y 5
3 3421869001 |Button 1 13.7 56.3x22x17 1 Y 5
4 3402816001 [Wing Nut 1 22.2 M6x63x25 10 Y 5
5 3660235001 |[Spring 2 2 7.9x10.5 10 Y 10
6 3700233001 [Washer 1 2 6.1x16x0.5 10 Y 5
7 2824788001 [Joint Assembly 1 195.3 153x57x54 1 Y 10
8 2825135002 |Handle Lever Set 1 30 71.5x20x68.2 1 Y 5
9 3127657001 |[Front Handle 1 200 231.5x68x144 1 Y 10
10 3127651001 |Clamping Block 1 1.5 37x21x20.5 1 Y 5
11 3128672001 |Front Handle Cover 1 65 244x34.6x91.2 1 Y 5
12 5610305001 [Tapping Screw 3 3 ST3.5x13 10 Y 1
13 3400010003 [Wing Nut 1 11 32x21x8 10 Y 5
14 5620050001 [Screw 1 4 M5x12 10 Y 1
15 5620479001 |Screw 21 4 ST4.2x16 10 Y 1
16 3128598001 [Retaining Ring 1 6 31x11.5x40 1 Y 5
17 2824758003 |Tube Assembly 1 283.8 $25x687 1 Y 15
18 2824782002 |Shaft Assembly 1 185 10.4x10.4x741 1 Y 20
19 5620550001 [Hexagon Socket Screw 1 6.5 M6x25 10 Y 1
20 3705464001 [Limit Chute 1 2.8 6.4x15.4x2.5 1 Y 5
21 2824786002 |L R Handle Set 1 169.2 263.2x66.6x95 1 Y 20
22 5650005001 [Plain Washer 1 2 4 10 Y 1
23 3705178001 |Fixed Ring 1 5 25.2x10 10 Y 10
24 3128276001 |[Speed Change Button 1 3 41x18x13 1 Y 10
25 3128577001 [Lock-off Trigger 1 9 59.3x31.5x23 1 Y 10
26 3128578002 |Switch Trigger 1 17.1 98.6x59x28 1 Y 10
27 5610011006 [Tapping Screw 2 3 ST2.9x10 10 Y 1
28 3126865001 [Clamp Block 1 0.7 23x11x6 1 Y 5
29 2824785001 |L R Housing Set 1 639.6 255x172x90 1 Y 20
30 3127738001 [Rubber Gasket 2 8 21x16.5x13.6 1 Y 5
31 3128567001 [Right Rear Cover 1 13.3 67x36.5x45.8 1 Y 10
32 2824757004 |Motor & Gear ASSY 1 280 133x83.5 1 Y 20
33 2824761002 |Gear Case ASSY 1 72 76.1x69.6x54.2 1 Y 20
34 5620050007 [Screw 4 4 M5x12 10 Y 1
35 3128266001 [Lever 1 16 52x51x34 1 Y 10
36 3660614001 |Compression Spring 1 3 12.2x19.8 10 Y 10
37 3660013003 |Springl 1 6 9.8x25 10 Y 10
38 3127202001 |Power Pack Button 1 5 37.5x31.5x13 1 Y 10
39 3127201001 [Release Button 1 5 44.8x33x53 1 Y 10
40 2830215002 |Electric Assembly 1 85 n/a 1 Y 15
41 3128566001 |Left Rear Cover 1 13.3 67x36.5x45.8 1 Y 10
42 3800111001 [Harness 1 135 870x80x5 1 Y 5
201 2824756002 |Joint Assembly 1 229 153x57x54 1 Y 10
202 2825126002 |Handle ASSY 1 313.5 328x127.6x156.7 1 Y 10
203 2823319001 |[Hook Set 1 33 26x71.7 1 Y 5




